
DETOX SS V22_10.22.12 OK FOR PRINTING 
MEDITECH NAME: DETOXIFICATION SS 
MEDITECH MNEMOIC: BH.DTOX 
ZYNX - ALCOHOL WITHDRAWAL SS (ALCWD02) 
SPONSOR: TRISH CRUZ/ DR HSU 

V:\SJO Ordersets\Order Sets\PSYCH (BHS)\Chemical Depend\DETOX SS V22_10.22.12 OK FOR PRINTING.docx 

DETOXIFICATION SS 
ROOM NO.             
 

ALLERGIES (list reactions):  HT ______(Cm) WT_______(Kg) 
A  indicates a selected order. If a defaulted order is not appropriate or there is a change to an order, draw a line through the order and initial. 

 
IV FLUIDS 
 Sodium Chloride 0.9% + Thiamine 100 mg/L, Folic acid 1 mg/L, and 10 mL of multivitamins/L IV to run at  
    150 mL/Hr x 1 bag (if not already done in ED), Interrupt current IVF to give then resume current IVF. 
 

MEDICATIONS  
CNS medications: For ETOH, BDZ, and opiate withdrawal Evidence (14182) 
**For patients > or =  65 years old that can take Po’s 
 LORazepam (Ativan) Po Tapering Regimen 
LORazepam (Ativan) 1 mg Po TID X 6 doses then, 
LORazepam (Ativan) 1 mg Po BID X 2 doses then, 
LORazepam (Ativan) 0.5 mg Po TID X 3 doses then, 
LORazepam (Ativan) 0.5 mg Po BID X 2 doses then discontinue.  
Hold LORazepam (Ativan) dose if patient has any of the following symptoms: RR < 10, SBP < 90, PULSE OX < 92%, 
decreased LOC, or if pt. does not open eyes to voice or tactile stimuli. 
 

**For patients > or =  65 years old that are UNABLE to take Po’s 
 LORazepam (Ativan) IV Tapering Regimen: 
LORazepam (Ativan) 1 mg IV Push TID X 6 doses then, 
LORazepam (Ativan) 1 mg IV Push BID X 2 doses then, 
LORazepam (Ativan) 0.5 mg IV Push TID X 3 doses then, 
LORazepam (Ativan) 0.5 mg IV Push BID X 2 doses then discontinue.  
Hold LORazepam (Ativan) dose if patient has any of the following symptoms: RR < 10, SBP < 90, PULSE OX < 92%, 
decreased LOC, or if pt. does not open eyes to voice or tactile stimuli. 
 

**For patients < 65 years old that can take Po’s 
 LORazepam (Ativan) Po Tapering Regimen: 
LORazepam (Ativan) 2 mg Po TID X 6 doses then, 
LORazepam (Ativan) 2 mg Po BID X 2 doses then, 
LORazepam (Ativan) 1 mg Po TID X 3 doses then, 
LORazepam (Ativan) 1 mg Po BID X 2 doses then discontinue. 
Hold LORazepam (Ativan) dose if patient has any of the following symptoms: RR < 10, SBP < 90, PULSE OX < 92%, 
decreased LOC, or if pt. does not open eyes to voice or tactile stimuli. 
 

**For patients < 65 years old that are UNABLE to take Po’s 
 LORazepam (Ativan) IV Tapering Regimen: 
LORazepam (Ativan) 2 mg IV Push TID X 6 doses then, 
LORazepam (Ativan) 2 mg IV Push BID X 2 doses then, 
LORazepam (Ativan) 1 mg IV Push TID X 3 doses then, 
LORazepam (Ativan) 1 mg IV Push BID X 2 doses then discontinue. 
Hold LORazepam (Ativan) dose if patient has any of the following symptoms: RR < 10, SBP < 90, PULSE OX < 92%, 
decreased LOC, or if pt. does not open eyes to voice or tactile stimuli. 
 

CNS medications: For opiate withdrawal     
**For patients > or =  65 years old 
 PHENobarbital (Luminal) Tapering Regimen: 
PHENobarbital (Luminal) 15 mg Po QID x 8 doses then,  
PHENobarbital (Luminal) 15 mg Po TID x 6 doses then,  
PHENobarbital (Luminal) 15 mg Po BID x 2 doses then discontinue.  
Hold PHENobarbital (Luminal) dose if pt. has decreased LOC or if pt. does not open eyes to voice or tactile stimuli. 
 
 
 
 

https://www.zynx.com/Authorspace/general/TransferToEvidence1.aspx?Parm1=0&Parm2=184106177105008031120089&Parm3=14182&Parm4=047107193192226045034228&Parm5=005069196211216127217032
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**For patients < 65 years old 
 PHENobarbital (Luminal) Tapering Regimen: 
PHENobarbital (Luminal) 30 mg Po QID x 8 doses then,  
PHENobarbital (Luminal) 30 mg Po TID x 3 doses then, 
PHENobarbital (Luminal) 15 mg Po TID x 3 doses then, 
PHENobarbital (Luminal) 15 mg Po BID x 2 doses then discontinue.  
Hold PHENobarbital (Luminal) dose if pt. has decreased LOC or if pt. does not open eyes to voice or tactile stimuli. 
 

CNS medications: For breakthrough withdrawal symptoms 
**For patients > or =  65 years old, use 0.5 mg order  
 LORazepam (Ativan) 0.5 mg IV Push over 2 mins Q 4 Hrs Prn agitation, diaphoresis, HR > 100, DBP > 100, or  
    SBP > 160. May give IM if no IV access.  
**For patients < 65 years old, use 2 mg order 
 LORazepam (Ativan) 2 mg IV Push over 2 mins Q 4 Hrs Prn agitation, diaphoresis, HR > 100, DBP > 100, or  
    SBP > 160. May give IM if no IV access.  
 

Cardiac medications: Anti-hypertensives 
 CloNIDine (Catapres) 0.1 mg Po BID Prn SBP > 160 or DBP > 100.  
 

Cardiac medications: Used for opiate withdrawal *Physician to select ONE dose only* 
 CloNIDine (Catapres) 0.1 mg Po TID 
 CloNIDine (Catapres TTS -1) 0.1 mg/24 Hrs patch. Apply topically Q 7 Days. 
 CloNIDine (Catapres TTS -2) 0.2 mg/24 Hrs patch. Apply topically Q 7 Days. 
 CloNIDine (Catapres TTS -3) 0.3 mg/24 Hrs patch. Apply topically Q 7 Days. 
 

Cardiac medications: Beta Blockers *Physician to select ONE drug only* 
 Metoprolol tartrate (Lopressor) 25 mg Po BID. Hold for SBP < 100. 
 Propranolol (Inderal) 10 mg Po TID. Hold for SBP < 100. 
 

GI medications: Anti-emetics  
 Ondansetron (Zofran) 4 mg IV Push Q 12 Hrs Prn N&V. If ineffective after 30 mins, give proCHLORperazine (if  
    ordered). May give IM if no IV access. 
 ProCHLORperazine (Compazine) 10 mg IV Push Q 6 Hrs Prn N&V. If ondansetron Prn is also ordered, give  
    ondansetron first. If ondansetron ineffective after 30 mins, give proCHLORperazine as ordered. May give IM if  
    no IV access. 
 Metoclopramide (Reglan) 10 mg IV Push Q 6 Hrs Prn N&V. If ondansetron and proCHLORperazine Prn are also     
    ordered, give ondansetron first. If ondansetron ineffective after 30 mins, give proCHLORperazine as ordered. If   
    proCHLORperazine ineffective after 30 mins, give metoclopramide as ordered. May give IM if no IV access. 
 

Other medications 
REMINDER: The folic acid, thiamine, and MVI orders below are defaulted to start in AM tomorrow, physician to use the 
edit button to alter start date and time if needed.          
 Magnesium sulfate 2 Gm/50 mL premixed bag IVPB Prn Magnesium level < 1.8 mg/dL 
 Folic Acid 1 mg Po daily start tomorrow 
 Thiamine 100 mg Po daily start tomorrow 
 Multivitamin with minerals (Theragram M) 1 Tab Po daily start tomorrow 

 

*All labs/diagnostics will be drawn/done routine now unless otherwise specified  
 

LABORATORY - Hematology 
 Complete Blood Count (CBC) 
 

LABORATORY - Chemistry 
 Basic Metabolic Panel (BMP) 
 Phosphorus (PHOS) 
 Magnesium (Mg) 
 Hepatic Function Panel (Liver Function LFT)           
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 Ionized Calcium (ICA) 
 

REQUEST FOR SERVICE  
 Consult for Social Services 

 


